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Cephalosporins 
Cefadroxil (Duricef) Caps 500mg  
Cefdinir (Omnicef) Caps 300mg; Susp 125mg / 5ml, 250mg / 5ml 
Cefprozil (Cefzil) Tabs 250mg, 500mg; Susp 250mg / 5ml 
Cefuroxime Axetil (Ceftin) Tabs 250mg; Susp 250mg / 5ml 
Cephalexin (Keflex) Caps 250mg, 500mg; Susp 250mg / 5ml 

Fluoroquinolones 
Ciprofloxacin (Cipro) Tabs 100mg, 250mg, 500mg, 750mg; Susp 250mg/5ml 
Levofloxacin (Levaquin) Tabs 250mg, 500mg, 750mg; Susp 25mg/ml 

Macrolides 
Azithromycin (Zithromax) Susp 200mg / 5ml , 100mg/5ml 
Azithromycin (Zithromax) Tabs 250mg, 500mg 
Clarithromycin (Biaxin) Tabs 500mg  
Clarithromycin XL (Biaxin XL) Tabs 500mg  
Erythromycin Delayed Release (Ery-Tab) Tabs 250mg  
Erythromycin Stearate (Erythrocin) Tabs 250mg  
Erythromycin EthylSuccinate (E.E.S. Granules) Susp 200mg / 5ml  

Penicillins 
Amoxicillin (Trimox) Susp  125mg/5ml, 250mg/5ml, 400mg/5ml 
Amoxicillin (Trimox) Caps 250mg, 500mg; Tabs 250mg Chew, 875mg 
Amoxicillin/ Clav (Augmentin) Tabs  250-62.5mg, 500-125mg, 875-125mg 
Amoxicillin/ Clav (Augmentin) Susp 125mg/5mL, 200mg/5ml, 250mg/5ml, 400mg/5ml 
Amoxicillin/ Clav (Augmentin ES) Susp  600mg/5ml 
Amoxicillin/ Clav Extended Release (Augmentin XR) Tabs 1,000-62.5mg  
Dicloxacillin (Dynapen) Caps 250mg, 500mg   
Penicillin V  (Pen VK) Tabs 250mg, 500mg; Susp 125mg/5ml, 250mg/5ml 

Sulfonamides 
Sulfamethoxazole 400mg / Trimethoprim 80mg (Bactrim SS) Tabs 
Sulfamethoxazole 800mg / Trimethoprim 160mg (Bactrim DS) Tabs  
Sulfamethoxazole 200mg / Trimethoprim 40mg / 5ml (Bactrim) Suspension 

Tetracyclines 
Doxycycline Hyclate (Vibramycin) Tabs 100mg; Caps 100mg 
Minocycline (Minocin) Caps 50mg, 100mg 
Tetracycline (Achromycin) Caps 250mg, 500mg 

Other 
Clindamycin (Cleocin) Caps 150mg, 300mg 
MetroNIDAZOLE (Flagyl) Tabs 250mg, 500mg 
Nitrofurantoin [Macrocrystal] (Macrodantin) Caps 50mg      
Nitrofurantoin [Macrocrystal/Monohydrate] (Macrobid) Caps 100mg 
Nitrofurantoin (Furadantin) Susp 25mg/5ml 

Anti-Fungal 
Fluconazole (Diflucan) Tabs 100mg, 150mg, 200mg  
Griseofulvin (Gris-PEG) Tabs 125mg, 250mg (Ultra-microsized) 
Griseofulvin (Grifulvin-V) Oral Susp 125mg / 5ml (Microsized) 
Ketoconazole (Nizoral) Tabs 200mg 
Nystatin (Mycostatin) Tabs 500,000 units; Oral Susp 100,000 U/ml 
Terbinafine (LamISIL) Tabs 250mg 

Anti-Viral 
Amantadine (Symmetrel) Caps 100mg; Syrup 50mg/5ml 
Acyclovir (Zovirax) Caps 200mg; Tab 400mg, 800mg; Susp 200mg/5ml; Oint 5% 
Oseltamivir Phosphate (Tamiflu) Caps 75mg;  Susp 6mg/ml 
ValACYclovir (Valtrex) Tabs 500mg, 1gram 

Anti-Parasitic 
Hydroxychloroquine (Plaquenil) Tabs 200mg 
MetroNIDAZOLE (Flagyl) Tabs 250mg, 500mg   
MetroNIDAZOLE (Metrogel) 0.75% Vaginal Gel; 1% Topical Gel 
 

Anti-Psoriatic Topicals 
Calcipotriene (Dovonex) Cream 0.005%; Scalp Soln 0.005% 
Pimecrolimus (Elidel) Cream 1% 
Selenium sulfide (Selsun) Lotion 2.5%  

Anti-Tubercular Agents 
Ethambutol (Myambutol) Tabs 100mg, 400mg 
Isoniazid (INH) Tabs 100mg, 300mg; Suspension 50mg / 5ml 
Pyrazinamide Tabs 500mg 
Rifampin (Rifadin) Caps 300mg  

 
 

Nitrates 
Nitroglycerin Sublingual (Nitrostat) Tabs 0.4mg  (1/150 grain) 25s 
Nitroglycerin Lingual (Nitrolingual) Translingual Spray  0.4mg/spray 
Nitroglycerin Extended Release (Nitro-Time) Caps 2.5mg, 6.5mg 
Nitroglycerin (Nitro-Dur)  Transdermal Patch 0.1, 0.2, 0.3, 0.4, 0.6, 0.8mg/hr 
Isosorbide Dinitrate (Isordil) Tabs 5mg,10mg, 20mg, 30mg, ER 40mg 
Isosorbide Mononitrate (Ismo) Tabs 20mg 
Isosorbide Mononitrate (Imdur) Tabs 30mg, 60mg, 120mg 

Anti-Hyperlipidemics 
Atorvastatin (Lipitor) Tabs 10mg, 20mg, 40mg, 80mg 
Colestipol (Colestid) Tabs 1gram 
Ezetimibe (Zetia) Tabs 10mg 
Ezetimibe/Simvastatin (Vytorin) Tabs 10-10mg, 10-20mg, 10-40mg, 10-80mg 
Fenofibrate (TriCor) Tabs 48mg,145mg 
Gemfibrozil (Lopid) Tabs 600mg  
Nicotinic Acid (Niacin, Vitamin B3) Tab 100mg, 500mg 
Niaspan ER (Niaspan) Tabs 500mg, 750mg, 1000mg 
Pravastatin (Pravachol) Tabs 10mg, 20mg, 40mg, 80mg 
Simvastatin (Zocor) Tabs 5mg, 10mg, 20mg, 40mg, 80mg  

Anti-Hypertensive 
Calcium Channel Blockers 

AmLODIPine (Norvasc) Tabs 2.5mg, 5mg, 10mg 
AmLODIPine/Benazepril (Lotrel) Caps 2.5-10mg, 5-10mg, 5-20mg, 5-40mg,  
                                                                                                 10-20mg,10-40mg  
Diltiazem (Cardizem) Tabs 30mg, 60mg, 90mg 
Diltiazem ER (Tiazac) Caps 120mg, 180mg, 240mg, 300mg, 360mg, 420mg 
Felodipine ER (Plendil) Tabs 2.5mg, 5mg, 10mg 
NIFEdipine (Procardia) Caps 10mg, 20mg 
NIFEdipine ER (Adalat CC) Tabs 30mg, 60mg, 90 mg  
Verapamil ER (Calan SR) Tabs 120mg, 180mg, 240mg 

Beta-Blockers 
Atenolol (Tenormin) Tabs 25mg, 50mg, 100mg  
Carvedilol (Coreg) Tabs 3.125mg, 6.25mg, 12.5mg, 25mg  
Labetalol (Trandate) Tabs 100mg, 200mg   
Metoprolol Succinate ER (Toprol XL) Tabs 25mg, 50mg, 100mg, 200mg 
Metoprolol Tartrate (Lopressor) Tabs 25mg, 50mg, 100mg 
Nadolol (Corgard) Tab 20mg, 40mg 
Propranolol (Inderal) Tabs 10mg, 40mg; Susp 20mg/5ml 
Propranolol ER (Inderal LA) Caps 60mg, 80mg,120mg  

RAAS Antagonists 
Captopril (Capoten) Tabs 12.5mg, 25mg, 50mg, 100mg 
Fosinopril (Monopril) Tabs 10mg, 20mg, 40mg 
Lisinopril (Prinivil, Zestril) Tabs 2.5mg, 5mg, 10mg, 20mg, 30mg, 40mg 
Lisinopril/HCTZ (Zestoretic) Tabs 10-12.5mg, 20-12.5mg, 20-25mg 
Losartan Potassium (Cozaar) Tabs 25mg, 50mg, 100mg  
Losartan/HCTZ (Hyzaar) Tabs  50/12.5mg, 100/12.5mg, 100/25mg 

Ramipril (Altace) Tabs 1.25mg, 2.5mg, 5mg, 10mg 
Telmisartan (Micardis)  Tabs 20mg, 40mg, 80mg 
Telmisartan/HCTZ (Micardis HCT) 40-12.5mg, 80-12.5mg,  80-25mg 
Valsartan (Diovan) Tabs 40mg, 80mg, 160mg, 320mg  
Valsartan/HCTZ (Diovan HCT) Tab 80/12.5mg, 160/12.5mg, 160/25mg,  
                                                                                 320/12.5mg, 320/25mg 

Alpha-Blockers 
Doxazosin (Cardura) Tabs 2mg, 4mg, 8mg  
Prazosin (Minipress) Caps 1mg, 2mg, 5mg  
Terazosin (Hytrin) Caps 1mg, 2mg, 5mg, 10mg 

Diuretics 
AcetaZOLAMIDE (Diamox) Tabs 250mg 
Chlorthalidone (Hygroton) Tabs 25mg, 50mg, 100mg 
Furosemide (Lasix) Tabs 20mg, 40mg, 80mg;  Oral Soln 10mg/ml  
Hydrochlorothiazide (HCTZ) Caps 12.5mg; Tabs 25 mg, 50 mg 
HCTZ/Triamterene (Maxzide) Tabs  25-37.5mg, 50-75mg 
Spironolactone (Aldactone) Tabs 25mg, 100mg 

Miscellaneous 
HydrALAZINE (Apresoline) Tabs 10mg, 25mg, 50mg 
GuanFACINE (Tenex) Tabs 1mg, 2mg 
CloNIDine (Catapres) Tabs 0.1mg, 0.2mg, 0.3mg 

Anti-Platelets / Anti-Coagulants 
Aspirin 81mg Chewable Tab 
Aspirin Enteric Coated (Ecotrin) Tab  325mg  
Clopidogrel (Plavix) Tabs 75mg 
Pentoxifylline (TRENtal) Tab 400mg 
Warfarin (Coumadin) 1mg, 2mg, 2.5mg, 3mg, 4mg, 5mg, 6mg, 7.5mg,10mg 

Anti-Arrhythmic 
Amiodarone (Cordarone, Pacerone) Tabs 200mg 
Digoxin (Lanoxin) Tabs  0.125mg, 0.25mg 
Digoxin (Lanoxin) Pediatric Elixir 50mcg/ml 
 

 
 

 

Anti-Convulsants 
CarBAMazepine (TEGretol) Tabs Chew 100mg, 200mg;  Susp 100mg/5ml 
CarBAMazepine ER (Carbatrol) Caps 300mg 
CarBAMazepine XR (TEGretol XR) Tabs 400mg 
ClonazePAM (KlonoPIN) Tabs 0.5mg, 1mg 
Diazepam (Valium) Tabs 5mg  
Divalproex Sodium (Depakote Sprinkles) Caps 125mg 
Divalproex Sodium DR (Depakote DR) Tabs 125mg, 250mg, 500mg 
Divalproex Sodium ER (Depakote ER  24hour) Tabs  250mg, 500mg  
Gabapentin (Neurontin) Caps 100mg, 300mg, 400mg; Tabs 600mg, 800mg 
LamoTRIgine (LaMICtal) Tabs 25mg, 100mg, 200mg 
PHENobarbital Tabs  15mg, 30mg, 32.4mg, 60mg, 100mg 
PHENobarbital Elixir/Soln  20mg / 5ml 
Phenytoin Extended Release (Dilantin) Caps 100mg;   
Phenytoin Suspension 125mg / 5ml 
Phenytoin (Dilantin Infatabs) Chewable Tabs 50mg  
Primidone (Mysoline) Tabs 250mg  
Topiramate (Topamax) Tab 25mg, 50mg, 100mg, 200mg 
Valproate Sodium (Depakene) Syrup 250mg/5ml 

Anti-Depressants 
Amitriptyline (Elavil) Tabs 10mg, 25mg, 50mg, 75mg, 100mg 
BuPROPion (Wellbutrin) Tabs 75mg, 100mg 
BuPROPion SR (Wellbutrin SR) Tabs (12hr) 100mg, 150mg, 200mg 
BuPROPion XL (Wellbutrin XL) Tabs (24hr) 150mg, 300mg 
 

I. Anti-Infective Agents 

 

III. Central Nervous System Agents 

II. Cardiovascular Agents 



Citalopram (CeleXA) Tabs 10mg, 20mg, 40mg; Solu 10mg/5ml 
Doxepin (Sinequan) Caps 10mg, 25mg, 50mg, 75mg; Conc.  10mg/ml 
FLUoxetine (Prozac) Caps 10 mg, 20 mg, 40mg; Solu 20mg/5ml 
Imipramine (Tofranil) Tabs 10mg, 25mg, 50mg, 75mg 
Mirtazapine (Remeron) Tab 15mg, 30mg; Solutab 15mg, 30mg 
Nortriptyline (Pamelor) Caps 10mg, 25mg, 50mg; Soln 10mg/5ml 
PARoxetine (Paxil) Tabs 10mg, 20mg, 40mg 
Sertraline (Zoloft) Tabs 25mg, 50mg, 100mg; Concentrate 20mg/ml 
TraZODone (Desyrel) Tabs 50mg,100mg,150mg, 300mg 
Venlafaxine (Effexor) Tabs  25mg, 37.5mg, 50mg, 75mg, 100mg 
Venlafaxine XR (Effexor XR) Caps 37.5mg, 75mg,150mg; Tabs 225mg 
                                Mood Stabilizer / Neuroleptics 
ARIPiprazole (Abilify) Tabs  2mg, 5mg, 10mg, 15mg, 20mg, 30mg 
Lithium Carbonate Caps 150mg, 300mg 
Lithium Citrate Solu 8mEq/5ml 
Lithium Carbonate Extended Release (Lithobid) Tabs 300mg 
OLANZapine (ZyPREXA) Tabs 2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg  
RisperiDONE (RisperDAL) Tabs 0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg 
RisperiDONE (RisperDAL) Soln 1mg/ml 
QUEtiapine (SEROquel)  25mg, 50mg,100mg, 200mg, 300mg, 400mg 
QUEtiapine XR (SEROquel XR)  50mg, 150mg, 200mg, 300mg, 400mg 

Anti-Alzheimer’s Agents 
Donepezil (Aricept) Tabs 5mg, 10mg 

Anti- Parkinson’s Agents 
Amantadine (Symmetrel) Caps 100mg; Syrup 50mg/5ml 
Benztropine (Cogentin) Tabs 0.5mg,1mg, 2mg  
Carbidopa / Levodopa (Sinemet) Tab 10-100mg, 25-100mg, 25-250mg 
Carbidopa / Levodopa Controlled Release (Sinemet CR) Tabs 50-200mg  
Pramiprexole (Mirapex)  0.125mg, 0.25mg, 0.5mg, 0.75mg, 1mg, 1.5mg 
ROPINIRole (Requip) Tab 0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg, 5mg 
Trihexphenidyl (Artane) Tabs 2mg; Elixir 0.4mg/ml 

Anxiolytics / Sedatives / Hypnotics 
ALPRAZolam (Xanax) Tabs 0.25mg. 0.5mg, 1mg  
BusPIRone (Buspar) Tabs 5mg, 10mg, 15mg  
ClonazePAM (KlonoPIN) Tabs 0.5mg, 1mg 
Diazepam (Valium) Tabs 5mg  
Eszopiclone (Lunesta) Tabs 1mg, 2mg, 3mg 
LORazepam (Ativan) Tabs 0.5mg, 1mg, 2mg 
Temazepam (Restoril) Caps 15mg, 30mg 
Triazolam (Halcion) Tabs 0.25mg  
Zolpidem (Ambien) Tabs 5mg,10mg 

Central Nervous System Stimulants 
Atomoxetine (Strattera) Caps 10mg,18mg,25mg, 40mg, 60mg, 80mg, 100mg 
Dextroamphetamine (Dexedrine) Tabs 5mg  
Dextroamphetamine SR (Dexedrine Spansule) Caps 10mg 
Dextroamphetamine/Amphetamine (Adderall) Tabs 10mg 
Dextroamphetamine/Amphetamine ER (Adderall XR) Caps 5mg, 10mg, 15mg,   
                                                                                         20mg, 25mg, 30mg   
Methylphenidate (Methylin) Chew Tabs  2.5mg, 5mg, 10mg 
Methylphenidate (Ritalin) Tabs 5mg,10mg, 20mg 
Methylphenidate ER (Ritalin LA) 24hr Caps 10mg, 20mg, 30mg, 40mg 
Methylphenidate ER (Concerta) Tabs 18mg, 27mg, 36mg, 54mg  

Migraine Agents 
Acetaminophen 325mg / Butalbital 50mg / Caffeine 40mg (Fiorcet)  
Aspirin 325mg / Butalbital 50mg / Caffeine 40mg (Fiorinal) Tabs 
Ergotamine 1mg / Caffeine 100mg (Cafergot) Tabs 
Rizatriptan (Maxalt) Tabs 5mg, 10mg (MAX: 12 per month) 
Rizatriptan ODT (Maxalt-MLT) Tabs 5mg, 10mg  (MAX: 12 per month) 
 

SUMAtriptan (Imitrex) SubQ Injection 6mg STATdose System 
SUMAtriptan (Imitrex) SubQ Injection 6mg Refills (MAX: 8 devices / 30 days) 
SUMAtriptan (Imitrex) Nasal Spray 20mg (MAX:  6 devices per 30 days) 
SUMAtriptan (Imitrex) Tabs 25mg, 50mg (MAX:  18 per 30 days) 
SUMAtriptan (Imitrex) Tabs 100mg (MAX: 9 tabs per 30 days) 
ZOLMitriptan (Zomig) Tabs 2.5, 5mg (MAX: 12 tab per 30 days)  
ZOLMitriptan ODT (Zomig ZMT) 2.5mg, 5 mg (MAX: 12 per 30 days) 

*ODT (Oral Disintegrating Tablet) 
 
 
 
 

Acne Products 
Adapalene (Differin) Gel 0.1% 
Benzoyl Peroxide Gel 5% , 10% 
Erythromycin-Benzoyl Peroxide (Benzamycin) Gel  3% - 5%  
Tretinoin (Retin A) Cream 0.025%, 0.05%; Gel  0.025% 
Tretinoin (Retin-A Micro)  Microsphere Gel  0.04%, 0.1% 

Antibiotics – Topical 
Bacitracin Oint  500units / gram  
Clindamycin (Cleocin T) Soln 1% 
Erythromycin Soln 2%; Gel 2% 
Metronidazole (Metrogel) Topical Gel 1% 
Silver SulfADIAZINE (Silvadene, SSD) Cream 1% 
Chlorhexidine Gluconate 4% (Hibiclens) Topical Scrub 
Mupirocin (Bactroban) Oint 2% 

Anti-Fungal – Topical 
Clotrimazole (Lotrimin) Cream 1%; Soln 1% 
Ketoconazole (Nizoral) Shampoo 2% 
Nystatin (Mycostatin) 100,000 units / gm  Cream; Oint, Powder 
Triamcinolone 0.1% / Nystatin 100,000 U/gm (Mycolog-II) cream 
Podofilox (Condylox) Soln 0.5% 

Anti-Parasitic - Topical 
Permethrin (Elimite) Cream 5%  
Metronidazole (Metrogel) 1% Topical Gel  

Topical Corticosteroids 
Betamethasone Dipropionate (Diprolene) 0.05% Cream, Oint  
Betamethasone Valerate (Valisone) Cream 0.1%  
Clobetasol Propionate (Temovate) 0.05%; Cream, Oint 
Desonide (DesOwen) 0.05% Cream, Oint, Lotion 
Fluocinolone (Synalar) Cream 0.025%; Soln 0.01%  
Fluocinonide (Lidex) 0.05%; Cream 
Hydrocortisone 0.5%, 1%, 2.5% Cream; Oint 1% 
Hydrocortisone Valerate 0.2% Cream;  
Triamcinolone 0.1% / Nystatin 100,000 U/gm (Mycolog-II) cream 
Triamcinolone (Kenalog) Cream 0.1%, 0.5%; Oint 0.1%; Paste 0.1% 
Triamcinolone (Kenalog) Aerosol Solution 0.2mg/2-second spray                                 

Local Anesthetics- Topical 
Lidocaine (Xylocaine) Oint 5%; Jelly 2% 
Lidocaine (Lidoderm) Patch 5%  30/box 

Miscellaneous -Topical 
Aluminum chloride (Hypercare) Soln 20% 
Fluorouracil (Efudex) Cream 5%  
Imiquimod (Aldara) Cream 5% 
Aquaphor ointment 
Hydrocerin moisturizing cream 
Pimecrolimus (Elidel) Cream 1% 
Salicylic Acid Liquid (Duofilm) 17%  (not for acne) 
Selenium Sulfide (Selsun) Lotion 2.5% 
Sulfur 2% / Salicylic acid 2% (Sebulex) Shampoo 
Aluminum / Calcium (Domeboro) Astringent Packets 

 

Compounded Products 
Hydrocortisone 1% Cream / Clotrimazole 1% Cream (1:1 ratio) 
Magic Bottom Cream (Steroid Free) 60gm 
           (Zinc Oxide Oint; Questran Powder; Mylanta) 

 
 
 
 
 

Acid Suppressants 
Hyoscyamine/Atropine/Phenobarbital/Scopalamine (Donnatal) Tabs, Elixir  
Cimetidine (Tagamet) Tabs 400mg 
Esomeprazole Magnesium (NexIUM) Caps 20mg, 40mg 
Omeprazole (PriLOSEC) Caps 10mg, 20mg 
Ranitidine (Zantac) Tabs 150mg; Syrup 15mg / ml 
Sucralfate (Carafate) Tabs 1gm, 1gram/10ml Suspension 

Anti-Inflammatory 
Hydrocortisone Acetate (Anucort HC) 25mg Suppository 
Hydrocortisone Acetate (Proctozone-HC) Cream 2.5% with Applicator 
Hydrocortisone 1% / Pramoxine 1% (Proctofoam HC) Aerosol 
Hydrocortisone (Cortenema/Colocort) Enema 100mg / 60ml 
Mesalamine Delayed Release (Asacol) Tabs 400mg  
Mesalamine Extended Release (Pentasa) Caps 250mg, 500mg 
Mesalamine (Rowasa) Rectal Suspension 4gm/60ml 
SulfaSALAzine (Azulfidine) Tab 500mg 
SulfaSALAzine Delayed Release (Azulfidine-EN) Tab 500mg 
Sucralfate (Carafate) 1gm Tabs, 1g/10ml Suspension 

Anti-Emetics 
Meclizine HCl (Antivert) Tabs 25mg  
Metoclopramide HCl (Reglan) Tabs 10mg; Soln 5mg / 5ml 
Ondansetron (Zofran) Tabs 4mg, 8mg 
Ondansetron ODT (Zofran ODT) Tabs 4mg 
Prochlorperazine Maleate (Compazine) Tabs 5mg;  Supp 25mg 
Promethazine (Phenergan) Tabs 25mg; Soln 6.25mg/5ml; Supp 12.5mg, 25mg 
Scopolamine (Transderm Scop) Patch 1.5mg/72hr 

Anti-Diarrheal 
Bismuth Subsalicylate (Pepto-Bismol) Chew Tabs  262mg  
Dicyclomine (Bentyl) Caps 10mg, Tabs 20mg; Syrup/Soln 10mg/5ml 
Diphenoxylate 2.5mg /Atropine 0.025mg (Lomotil) Tabs  
Loperamide (Imodium) Caps 2mg 

Miscellaneous 
Magic Mouthwash 237ml/bottle (Diphenhydr/Lidocaine/Al/Mg(OH)2/Simethicone) 

Laxatives 
Bisacodyl (Dulcolax) Tabs 5mg; Supp 10mg  
GoLytely (PEG 3350 with Electrolytes) Oral Solution  
Docusate Sodium (Colace) Caps 100mg, 250mg; Solution 50mg/5ml 
Fleet Saline Enema, 133ml 
Glycerin Pediatric 1.2gm Suppository 
Lactulose (Cephulac) Syrup 10gm / 15ml 
Magnesium Citrate Oral Soln  
Mineral Oil 
Magnesium Hydroxide (Milk of Magnesia) 
Polyethylene Glycol 3350 (Miralax) Oral Powder 17g 
 
 

 
Acetic Acid (Domeboro) Soln 2% 
Antipyrine 5.4% / Benzocaine 1.4% (Auralgan) Soln 
Hydrocortisone 1%/Neomycin 3.5mg/Polymyxin B 10KU (Cortisporin) 
Ofloxacin (Ocuflox) 0.3% Ophth Soln 
 
 

IV. Dermatologic Agents 

 

V. Gastrointestinal Agents 

VI. Otic Agents 



 
 
 

Androgens 
Testosterone Cypionate (Depo) Injection 200mg/ml (available in Pyxis) 
Testosterone Transdermal (Androderm) Patch 2mg, 4mg per 24hr 
Testosterone Transdermal (AndroGel) Pump 1%  
Testosterone Transdermal (AndroGel) Packets 2.5gm, 5gm 

Oral Corticosteroids 
Dexamethasone (Decadron) Tabs  0.75mg, 2mg, 4mg 
Dexamethasone Intensol 1mg/ml Soln 
PrednisoLONE Sodium Phosphate Oral Liquid 15mg / 5ml 
PredniSONE (Deltasone) Tabs 1mg, 5mg,10mg, 20mg 

Gout Agents 
Allopurinol (Zyloprim) Tabs 100mg, 300mg 
Colchicine (Colcrys) Tabs 0.6mg 
Indomethacin (Indocin) Caps 25mg, 50mg 
Probenecid (Benemid) Tabs 500mg 

Hormone Replacement Therapy 
Estradiol (Estrace) Tabs 1mg 
Estradiol (Climara) Patch 0.025mg, 0.038mg, 0.05mg, 0.06mg, 0.075mg, 0.1mg 
Estradiol 0.045mg/Levonorgestrel 0.015mg (Climara Pro) 
Estrogen, Conjugated A/Synthetic (Cenestin) Tabs 0.625mg, 0.9mg, 1.25mg 
Estrogen, Conjugated (Premarin)Tabs 0.3mg, 0.45mg, 0.625mg, 0.9mg, 1.25mg  
Estrogen, Conjugated 0.3mg/ MedroxyPROGESTERone 1.5mg (PremPro) 
Estrogen, Conjugated 0.45mg/ MedroxyPROGESTERone 1.5mg (PremPro)  
Estrogen, Conjugated 0.625mg/ MedroxyPROGESTERone 2.5mg (PremPro)  
Estrogen, Conjugated 0.625mg/ MedroxyPROGESTERone 5mg  (PremPro) 
Estrogen, Conjugated 0.625mg/ MedroxyPROGESTERone 5mg (PrempPhase) 
Estrogen, Conjugated (Premarin) Vaginal Cream 0.625mg/gram   
Estropipate (Ogen) Tabs 0.75mg  
Medroxyprogesterone (Provera) Tabs 2.5mg, 5mg, 10mg 
Progesterone (Prometrium) Caps 100mg 

Diabetic Supplies 
Glucose Test Strips & Monitor (Precision Xtra Only) 
Lancets (200/box) 
Syringes, Insulin 3/10ml; 0.5ml; 1ml x 31Gx5/16”  (100/box) 
Alcohol, Isopropyl Pads 70%    (100/box) 
Novofine Pen Needles 30 gauge  (100/box) 

Hyperglycemic Agents 
Acarbose (Precose) Tab 50mg  
GlipiZIDE (Glucotrol) Tabs 5mg, 10mg 
GlipiZIDE Extended Release (Glucotrol XL) 2.5mg, 5mg, 10mg  
Glucagon Emergency Kit 1 mg Vial Injection  
GlyBURIDE (Diabeta) Tabs 1.25mg, 2.5mg, 5mg 
GlyBURIDE, Micronized (Glynase) Tabs 1.5mg, 3mg, 6mg 
Insulin NPH (NovoLIN N) vial 
Insulin NPH/Regular 70/30 (NovoLIN 70/30) vial 
Insulin Glargine (Lantus) 10ml Vial, Solostar Pen 5x3ml 
Insulin Aspart (NovoLOG/NovoLOG Flexpen) prefilled syringe, vial 10ml 
Insulin Lispro (HumaLOG) vial 
Insulin Aspart Protamine/Aspart (NovoLOG Mix 70/30) vial, FlexPen 
Insulin Regular (NovoLIN R) vial 
MetFORMIN (Glucophage) Tabs 500mg, 850mg, 1000mg 
MetFORMIN XR (Glucophage XR) Tabs 500mg,750mg 
Pioglitazone HCl (Actos) Tabs 15mg, 30mg, 45mg 
SitaGLIPtin (Januvia) Tabs  25mg, 50mg, 100mg 
SitaGLIPtin / MetFORMIN HCl (Janumet) Tab 50-500mg, 50-1000mg 
 

 

 

Oral Contraceptives---Monophasic 
Desogestrel 0.15mg/Ethinyl Estradiol 0.03mg (Apri) 28s 
Drospirenone 3mg/Ethinyl Estradiol 0.02mg (Yaz) 28s 
Drospirenone 3mg/Ethinyl Estradiol 0.03mg (Yasmin) 28s 
Ethinyl Estradiol 35mcg/Ethynodiol 1mg (Zovia 1/35) 28s 
Ethinyl Estradiol 0.02mg/ Levonorgestrel 0.1mg (Sronyx) 28s 
Ethinyl Estradiol 0.03mg/ Levonorgestrel 0.15mg (Levora) 28s; (Jolessa) 91s 
Ethinyl Estradiol 20mcg/Norethindrone 1mg/Iron 75mg (Microgestin Fe) 1/20   
Ethinyl Estradiol 20mcg/Norethindrone 1mg (Microgestin) 1/20  21s 
Ethinyl Estradiol 30mcg/Norethindrone 1.5mg/Iron 75mg (Microgestin Fe) 1.5/30 
Ethinyl Estradiol 30mcg/Norgestrel 0.3mg (Low-Ogestrel) 28s 
Ethinyl Estradiol 35mcg/Norgestimate 0.25mg (MonoNessa) 28s 
Ethinyl Estradiol 35mcg/Norethindrone 1mg  (Norinyl 1/35) 28s 

Oral Contraceptives---Triphasic 
Ethinyl Estradiol 30/40/30mcg/Levonorgestrel 0.05/0.075/0.125mg  (Trivora) 
Ethinyl Estradiol 35mcg/Norethindrone 0.5/0.75/1mg (Necon 7-7-7) 
Ethinyl Estradiol 25mcg/Norgestimate 0.18/0.215/0.25mg (Ortho Tri-Cyclen LO)  
Ethinyl Estradiol 35mcg/Norgestimate 0.18/0.215/0.25mg  (TriNessa ) 

Oral Contraceptives---Progestin Only 
Norethindrone 0.35mg (Nor QD) 

Contraceptives-Other 
Ethinyl Estradiol 20mcg/Norelgestromin 150mcg/24 Hrs (Ortho Evra) Patches 
Etonogestrel 0.120mg/Estradiol 0.015mg per day (Nuvaring) vaginal ring 
MedroxyPROGESTERone 150mg/ml (Depo-Provera) Inj. 1ml  (available in Pyxis)  

Thyroid Agents 
Levothyroxine (Synthroid) Tabs 25mcg, 50mcg, 75mcg, 88mcg, 100mcg,   
                             112mcg, 125mcg, 137mcg,150mcg,175mcg, 200mcg, 300mcg 
Armour Thyroid (Dessicated) Tabs  15mg, 30mg, 60mg, 90mg  
Propylthiouracil (PTU) Tabs 50mg 

Miscellaneous 
Cabergoline (Dostinex) Tab 0.5mg 
 
 
 

 
Non-Opioid Analgesics / NSAIDs 

Acetaminophen Tabs 500mg; Drops 80mg/0.8mL;  Soln 160mg/5mL 
Acetaminophen (Tylenol) Supp (Pediatric) 120mg; (Adult) 650mg 
Celecoxib (CeleBREX) Caps 100mg, 200mg 
Etodolac (Lodine) Tabs 400mg 
Ibuprofen (Motrin) Tabs 400mg, 600mg, 800mg; Susp 100mg / 5ml 
Indomethacin (Indocin) Caps 25mg, 50mg 
Ketoralac (Toradol) Tabs 10mg  
Meloxicam (Mobic) Tabs 7.5mg, 15mg 
Naproxen (Naprosyn) Tabs 250mg, 375mg, 500mg;  Susp 125mg/5ml 
Naproxen Sodium (Anaprox) Tabs 275mg, 550mg 
Oxaprozin (Daypro) Tab 600mg 
Piroxicam (Feldene) Caps 20mg 
Salsalate (Disalcid) Tabs 500mg, 750mg 
Sulindac (Clinoril)Tabs 200mg 

Opioids 
Acetaminophen 300mg / Codeine 30mg  (Tylenol #3) Tabs  
Acetaminophen 120mg / Codeine 12mg / 5mL Elixir 
Acetaminophen 500mg / HYDROcodone 5mg (Vicodin) Tabs  
Acetaminophen 500mg / HYDROcodone 7.5mg / 15ml (Lortab) Soln  
Acetaminophen 325mg / HYDROcodone 5mg, 10mg (Norco) Tabs 
Codeine Sulfate Tabs 30mg 
Ibuprofen 200mg / HYDROcodone 7.5mg (Vicoprofen) Tabs  
Meperidine (Demerol) Tabs 50mg 
Morphine Sulfate (MSIR) Tabs 15mg, 30mg;  Soln 10mg / 5ml 
Morphine Sulfate SR (MS Contin) Tabs 15mg, 30mg, 60mg, 100mg 

 

OxyCODONE 5mg/Acetaminophen 325mg (Percocet) Tabs  
OxyCODONE CR (OxyContin) Tabs 10mg, 20mg 
OxyCODONE IR (Oxy IR) Tabs 5mg 
TraMADol HCl (Ultram) Tabs 50mg 
TraMADol  / Acetaminophen (Ultracet) 37.5mg/325mg 

Anti-Rheumatic Agents 
AzaTHIOprine (Imuran) Tabs 50mg 
Hydroxychloroquine (Plaquenil) Tabs 200mg  
Methotrexate (Rhematrex) Tabs 2.5mg 
Penicillamine (Cuprimine) Caps 250mg 
Sulfasalazine (Azulfidine) Tabs 500mg 
Sulfasalazine Delayed Release (Azulfidine-EN) Tab 500mg 

Skeletal Muscle Relaxants 
Baclofen (Lioresal) Tabs 10mg  
Cyclobenzaprine (Flexeril) Tabs 10mg 
Methocarbamol (Robaxin) Tabs 500mg 

Osteoporosis Agents 
Alendronate (Fosamax) Tabs 5mg, 10mg, 35mg, 70mg 
Alendronate/Vitamin D (Fosamax D) 70mg-2800; 70mg-5600 Units 
Ibandronate Sodium (Boniva) Tablet 150mg 
Raloxifene (Evista) Tabs 60mg 

 
 

 
Alfuzosin (Uroxatral ) Tabs 10mg  
Finasteride (Proscar) Tabs 5mg 
Oxybutynin Chloride (Ditropan) Tabs 5mg 
Oxybutynin Chloride ER (Ditropan XL) Tabs 5mg, 10mg, 15mg 
Phenazopyridine (Pyridium) Tabs 100mg, 200mg 
Tamsulosin (Flomax) Caps 0.4mg 
Tolterodine ER (Detrol LA) Caps 2mg, 4mg 
 

 

 

 

 
Calcium Carbonate Tabs 500mg  
Calcium 600mg  with Vitamin D 400IU (OsCal D) Tabs  
Cholecalciferol (D-Vi-Sol) Oral Soln 400IU / ml 
Cholecalciferol (Vitamin D-3) Tabs 400 units, 1,000 units 
Cyanocobalamin (Vitamin B-12) 1,000mcg / ml Injection 
Ergocalciferol (Vitamin D-2, Drisdol) Caps 50,000 units 
Ferrous Sulfate Tabs 325mg; Oral Soln 15mg/ml elemental 
Folic Acid (Folate) Tabs 1mg 
Magnesium Oxide (Mag-Ox) Tabs  400mg 
Nicotinic Acid (Niacin, Vitamin B3) Tabs 100mg, 500mg 
Niaspan ER (Niaspan) Tabs 500mg, 750mg, 1000mg 
Multivitamins Pediatric (Poly-Vi-Sol) Oral Soln   
Multivitamins with Fluoride Drops 0.5mg / ml 
Multivitamins with Fluoride 0.5mg & Iron 10mg Oral Drops 
Potassium Chloride ER (Klor-Con) Tabs  8mEq, 10mEq, 20mEq 
Potassium Chloride (Klor-Con) Packet 20mEq 
Potassium Chloride ER (Micro-K) Caps 10mEq 
Potassium Chloride Liquid/Soln 20mEq/15ml (10%) 
Prenatal Vitamins / Minerals Tabs  
Pyridoxine (Vitamin B6) Tabs 50mg 
Phytonadione (Vitamin K) Tabs 5mg  
Sodium Fluoride Tabs 0.5mg, 1mg 
 

 

 

 

 

 

VIII. Musculoskeletal Agents 
X. Vitamin / Mineral / Electrolyte Agents 

IX. Genitourinary Agents 

VII. Endocrine/Metabolic Agents 



 

 
Asthma Medications 

Aerochamber (Small with mask, Medium with mask, Large) 
Albuterol HFA (Proventil HFA, Ventolin HFA) Inhaler 90mcg 
Albuterol (Proventil, Ventolin) Inhalation Soln 0.5% Concentrate 
Albuterol (Proventil, Ventolin) Inhalation Neb PREMIX Soln 0.083%   
Albuterol (Proventil, Ventolin) Syrup 2mg/5ml 
Budesonide (Pulmicort Respules) Inh 0.5mg / 2ml, 0.25mg / 2ml   
Fluticasone Diskus (Flovent Diskus) Inh 50mcg, 100mcg, 250mcg  
Fluticasone HFA (Flovent HFA) Inh  44mcg, 110mcg, 220 mcg / puff 
Fluticasone/Salmeterol (Advair Diskus) 100/50, 250/50, 500/50mcg 
Fluticasone/Salmeterol (Advair HFA) 45/21, 115/21, 230/21 mcg 
Ipratropium Bromide (Atrovent HFA) Inhaler 17mcg 
Ipratropium Bromide (Atrovent) Inhalation Neb Soln 0.02% 
Ipratropium 18mcg / Albuterol 103mcg (Combivent) Inhaler 
Levalbuterol (Xopenex) 45mcg Inhaler 
Mometasone Furoate Inhalation Powder  (Asmanex) Twisthaler  
                                              110mcg /dose  30MDI; 220mcg/dose 60MDI 
Montelukast (Singulair) ChewTab 4mg, 5mg; Granules 4mg; Tab 10mg 
Salmeterol (Serevent) Diskus 50mcg Inhaler 
Sodium Chloride 0.9% Inhalation Solution 3ml Unit-Dose Vial  
Theophylline Controlled Release (12hr) Tab  200mg, 300mg  
Theophylline Extended Release (24hr) Tab  400mg; Caps 100mg, 300mg,   
                                                                                                               400mg 
Theophylline Elixir 80mg/15ml 
Tiotropium Bromide Inhalation Powder (Spiriva) Handihaler 

Nasal Preparations 
Azelastine HCl (Astelin) Spray, 137mcg / spray 
Fluticasone (Flonase) nasal spray, 50mcg/spray 
Ipratropium (Atrovent) nasal spray 0.03% 
Mometasone Furoate (Nasonex) Spray, 50mcg / spray 120 MDI 
Oxymetazoline HCl (Afrin) Spray 0.05%  
Phenylephrine HCl (Little Noses) Spray 0.125% 
Sodium chloride (Ocean) Drops / Spray 0.65%  

Anti-histamines / Decongestants / Cough / Cold / Allergy 
Benzonatate (Tessalon) Caps 100mg 
Cetirizine HCl (ZyrTEC) Tabs 10mg; Liquid 1mg / ml 
Cetirizine / Pseudoephedrine (ZyrTEC-D 12 hr) Tab  5mg/ 120mg  
Chlorpheniramine Tabs 4mg  
Cyproheptadine (Periactin) Tabs 4mg; Syrup 2mg/5ml 
DiphenhydrAMINE (Benadryl) Caps 25mg; Elixir 12.5mg / 5ml 
Epinephrine (EpiPen Jr, EpiPen) Autoinjector 0.15mg, 0.3mg 
Fexofenadine Hydrochloride  (Allegra) Tabs 60mg, 180mg 
GuaiFENesin Extended Release (Mucinex) Tab 600mg 
GuaiFENesin 100mg / Codeine 10mg / 5ml Syrup  (Robitussin AC) 
GuaiFENesin 600mg / Pseudoephedrine 60mg (Mucinex D) Tab  
HydrOXYzine HCl (Atarax) Tabs 10mg, 25mg, 50mg; Soln 10mg/5ml 
Loratadine (Claritin) Tabs 10mg; Syrup 5mg / 5ml 
Loratadine/Pseudoephedrine (Claritin-D) 5mg/120mg (12hr),10mg/240mg(24hr)              
Meclizine (Antivert) Tabs 25mg  
Promethazine HCl 6.25mg / Codeine 10mg/ 5ml Syrup 
Pseudoephedrine (Sudafed) Tabs 30mg; Syrup 30mg / 5ml Soln 
 
 
 

Clotrimazole (Gyne-Lotrimin/Mycelex 7) Cream 1%  45gram/box 
Clindamycin Phosphate (Cleocin) Cream 2%; Supp 100mg 
Estrogen, Conjugated (Premarin) Cream 0.625mg / gm  
MetroNIDAZOLE (Metrogel) Gel 0.75%   
 

 
 
 

 
Anti-Inflammatory / Allergy 

Fluoromethalone (FML) Soln 0.1% 
Pheniramine 0.3% / Naphazoline 0.025% (Naphcon A)  Soln 
Ketorolac (Acular LS) 0.4% Soln  
Olopatadine (Patanol) Soln 0.1% 
PrednisoLONE (Pred Mild) Susp 0.12% 
PrednisoLONE (Pred Forte) Susp 1% 

Mydriatics 
Isopto-Homatropine Soln 5% 

Glaucoma 
Betaxolol S (Betoptic S) Susp 0.25% 
Bimatoprost (Lumigan) Soln 0.03%  
Brimonidine (Alphagan P) Drops 0.15%, 0.2% 
Dorzolamide (Trusopt) Soln 2% 
Latanoprost (Xalatan) Soln 0.05% 
Pilocarpine (Isopto Carpine) Soln 1%, 2%, 4%; Gel 4% 
Timolol (Timoptic) Soln 0.25%, 0.5% 
Timolol (Timoptic XE) Gel Forming Soln 0.25%, 0.5%  

Miscellaneous 
Artificial Tears Lubricant Ointment 
Polyvinyl Alcohol (Artificial Tears) 1.4%  Soln  
Refresh Eye drops Plus 0.5%; Celluvisc 1%; Tears 0.5% 
Sodium Chloride (Muro 128) Oint 5%; Soln 5% 
Proparacaine (Alcaine) 0.5% Soln 

Anti-Infective 
Bacitracin Ophth Ointment  500 units / gram 
Dexamethasone 0.1%/ Neomycin / Polymyxin B (Maxitrol) Oint, Susp 
Erythromycin 0.5% (5mg/gm) Oint  
Gentamicin (Garamycin) Oint 0.3%; Soln 0.3% 
Moxifloxacin (Vigamox) Soln 0.5%  
Neomycin 3.5mg/Polymyxin B 10KU/Bacitracin 400U (Neo-Polycin) Oint 
Neomycin 1.75mg/Polymyxin B 10KU/Gramicidin  0.025mg (Neosporin) Soln 
Ofloxacin (Ocuflox) 0.3% Soln 
Polymyxin B 10Kunits/ Bacitracin 500units (Polysporin) Oint 
Polymyxin B 10Kunits/ Trimethoprim 0.1% (Polytrim) Soln 
Prednisolone Acetate 0.2%/Sulfacetamide 10% (Blephamide) Susp 
Sulfacetamide Sodium (Sulamyd, Bleph-10) Soln 10% 
Tobramycin (Tobrex) Soln 0.3% 
Tobramcyin 0.3% / Dexamethasone  0.1% (TobraDex)  Oint, Susp  
Trifluridine (Viroptic) Soln 1% 
 
 

 
 

Anti-Neoplastic Agents 
Fluorouracil (Efudex) Cream 5%  
Hydroxyurea (Hydrea) Caps  500mg 
Megestrol Acetate (Megace) Tabs 40mg 
Methotrexate (Rheumatrex) Tabs 2.5mg 
Tamoxifen (Nolvadex) Tabs 10mg, 20mg 
Goserelin Acetate (Zoladex) 3.6mg, 10.8mg SubQ Implant (prostate cancer only) 
Leuprolide (Lupron Depot) I.M. Inj  3.75mg (Monthly), 11.25mg (3 month) 

Hemorrhoid Agents 
Hydrocortisone Acetate (Anucort HC) 25mg Suppository 
Hydrocortisone Acetate (Proctozone-HC) 2.5% with Applicator 
Hydrocortisone 1% / Pramoxine 1% (Proctofoam HC) Aerosol 

Nephrology  
Calcitriol (Rocaltrol) Caps 0.25mcg 
 

Dental Preparations 
Chlorhexidine Gluconate 0.12% (Periogard) Dental Rinse 
Multivitamins with Fluoride Drops 0.5mg / ml 
Sodium Fluoride Toothpaste 1.1% (PreviDent 5000 Plus) Cream 
Sodium Fluoride Toothpaste 1.1% (PreviDent 5000 Booster) Gel 
Sodium Fluoride Toothpaste 1.1% (PreviDent 5000 Sensitive) Gel 
Sodium Fluoride Oral Soln 0.5mg / ml 
Triamcinolone (Kenalog) Dental Paste 0.1%  

Other  
ClomiPHENE (Clomid) Tabs 50mg 
Enoxaparin (Lovenox) Inj Prefilled Syr  30mg, 40mg, 60mg, 80mg,100mg,  
                                                                                                     120mg, 150mg 
Epinephrine (Epipen Jr, Epipen) Autoinjector  0.15mg (<30kg), 0.3mg 
Lidocaine HCl (Xylocaine) Viscous Soln 2% 
Sildenafil Citrate (Viagra) Tabs 25mg, 50mg, 100mg  

                                                           (Max of 6 per month/18 per 90 days) 
Smoking Cessation 

BuPROPion SR (Zyban) Tabs 150mg 
Nicotine Patch (NicoDerm CQ) 7mg/day, 14mg / day, 21mg / day 
Varenicline (Chantix) Starter Pack & Continuing Pack 
 
INITIAL PRESCRIPTION REQUIREMENTS 

1. Call the American Lung Association Tobacco Quit line at  
1-877-695-7848 M-F    7am-9pm (CST) 

2. Initial call will be with TC counselors, RNs or Respiratory Therapists 
to create an individual treatment plan 

3. You will be instructed to go to the HAWC to fill out required 
paperwork for your initial prescription. 

REFILL REQUIREMENTS 
• Weekly calls to the Call Center is REQUIRED to continue the 

counseling process and to establish any refills 
 

DISPENSING POLICIES / PROCEDURES 
Hours of operation       M-F: 0730-1630 

2900 Doolittle Drive 
Ellsworth AFB, SD                    Phone in refills: (605) 385-3467 
Phone (605) 385-3250                                        (800) 358-8291 (outside SD) 
Fax: (605) 385-3679 

 
*Pharmacy closed:  All federal holidays and specially designated „down‟ days 

    

The pharmacy must use GENERIC medication whenever possible so please 
write all medications generically.  Brand Only requests may NOT be honored. 
  

- TELEPHONE PRESCRIPTIONS: Per Air Force directives, no pharmacy staff member may 
receive a prescription over the phone.  This also includes prescription renewals.  The 
pharmacy can, however, accept a change or substitution.    
 

- PRESCRIPTIONS: State and Federal laws maintain that all prescriptions be originally 
signed by the provider; stamped/copied signatures are NOT acceptable.  „Indications‟ are 
highly encouraged to prevent prescription errors.  Prescriptions for Schedule 3, 4 or 5 
medications will be honored for 6 months from the date they were written with up to 5 refills.   
Providers are reminded to include their DEA number on all controlled prescriptions.  
 

- WEBSITE: this formulary and other information about the pharmacy are also 
available at http://www.ellsworth.af.mil/units/28thmedicalgroup.asp  under the 
Ellsworth AFB Links: “Units”.  Click the 28th Medical Group link and scroll to the 
Pharmacy section. Click on “pharmacy formulary” to view the formulary. 
 

- Although medications are provided at no cost to our patients, this service is not free—the 
American taxpayer pays the bill.  Please consider less expensive alternatives whenever 
possible when prescribing.  

XIII. Ophthalmic Agents 

XIV. Miscellaneous Agents 

XII. Vaginal Preparations 

XI. Respiratory Agents 

http://www.ellsworth.af.mil/units/28thmedicalgroup.asp


 


